product name

9589-0 Briggs and Stratton Welder CCW170, 170A

Model: 9589-0

Save
Part Not Listed?Part Not Listed?
product name

Air Duct

...
...
1
Welder Air Duct BS-88354

...
2
HEATSINK, CC160 WELD BS-88365GS

...
3
Braided Cable BS-93635

...
4
SCREW, 1/4-20X.375 BS-703583

...
5
SCR Module BS-88259

...
6
Welder Relay BS-91794

...
7
Overload Thermistor BS-89222

...
8
Auxiliary Power Module BS-89224

...
9
Battery Charge Rectifier BS-29673

...
11
Machine Screw- M3 x 10 BS-90987

...
12
WASHER, M3 Lock BS-43182GS

...
13
WASHER, Flat BS-52777GS

...
14
Capscrew- M8-1.25 x 16 BS-40948

...
15
WASHER, Lock BS-22129GS

...
16
Capscrew- M4 x 16mm BS-51787

...
17
Lockwasher- M4 BS-22264

...
18
Thumb Control Lever BS-5043180B

...
19
Screw- M4 x 10mm BS-75475

...
20
SCREW, M6 x 12 BS-43116GS


...
22
NUT, M6 BS-49813GS

Control Panel

...
...
1
Lockwasher- 1/2" BS-88460

...
2
DECAL, Independent Suspension BS-5022237

...
3
KIT, Solenoid Hardware BS-194723GS

...
4
SCREW, 1/4-20X.375 BS-703583

...
5
WASHER, Flat 3/8" BS-22131GS

...
6
DECAL, ProCut Z Text BS-5022241

...
7
Braided Cable BS-93635

...
8
Potentiometer Insulator BS-92599

...
9
NUT, M6 BS-49813GS

...
10
Panel Mounting Bracket BS-88362

...
11
33 REPLACE DECK KIT BS-7061956YP

...
12
Foam Washer BS-50545

...
13
V-BELT, SPA520 BS-7042813YP

...
14
OUTLET, 12Volt DC (66822 Is Screw In Replacement. If Customer Needs Snap Type Must Order 90418.) BS-66822GS

...
15
BREAKER, Circuit BS-75207DGS

...
16
Light Emitting Diode BS-82545

...
17
Outlet - 120 VDC BS-90627

...
18
SWITCH, Idle Control BS-82538GS

...
19
Inner Insulator BS-88749

...
20
Outer Insulator BS-88750

...
21
Brass Carriage Bolt BS-89533

...
22
Brass Nut- 1/2" BS-91849

...
23
SCREW, M3-0.5 x 10mm BS-43181GS


...
26
WASHER, M3 Lock BS-43182GS

...
27
Inductor Assembly BS-92322

...
28
SCREW, M6 x 12 BS-43116GS

Welder

...
...
1
Cradle Assembly BS-88368

...
2
Vibration Mounts BS-88543

...
3
ASSY, BASE BS-82548GS

...
4
HHCS, M8-1.25 X 55 BS-39288GS

...
5
Engine BS-84623

...
6
NUT, Locking Hex M8 - 1.25 BS-52858GS

...
7
MUFFLER BS-83071GS

...
8
BRACKET, Muffler BS-83208GS

...
9
GSKT, EXHAUST BS-80314GS

...
10
SCREW, M6-1 x 12 w/Lock Washer BS-66476GS


...
12
Socket Head Capscrew M8-1.25 x 20mm BS-40976

...
13
Rear Support Bracket BS-89535

...
14
Circuit Board Sheet Metal Cover BS-91363

...
15
Wall Divider BS-88363

...
16
DUCT, AIR, MFFLR BS-89534GS

...
17
TAPTITE, M4 -12 SEMS BS-88540GS

...
18
Hex Head Capscrew M6-1.00 x 90mm BS-53410

...
19
Engine Housing Adapter BS-80935

...
20
WASHER, Lock BS-22129GS

...
21
HHMS, 5/16-24 x 3/4 LG. SEMS BS-86307GS

...
22
(C) COTTER PIN, 9/64X BS-7091793YP

...
23
Stator Assembly BS-83422

...
24
Retainer Ring BS-80934

...
25
Magnet Housing BS-90013

...
26
Magnet Housing Fan BS-88367

...
27
Front Support Bracket BS-89536

...
28
Circuit Board Mounting Bracket BS-91362

...
29
Hex Head Screw M4-0.70 x 6mm BS-49819

...
30
Stator Wire Retainer Bracket BS-91668

...
31
NUT, HEX, 3/8-16 BS-703996

...
32
GROMMET, TANK BRKT BS-87152GS

...
33
Foam Insulator BS-91861

...
34
Phillips Pan Head Machine Screw No. 4-40 x 3/8" BS-53472

...
37
SCREW, DEFLECTOR BS-77836AGS

...
38
HHMS, M6-1.0 x 60 (BLACK) BS-78831BGS

...
39
Inductor Band BS-66212

...
40
GROMMET, TANK BS-83465GS

...
41
Circuit Board Container BS-91072

...
43
Hex Head Capscrew M6-1.00 x 12mm BS-80826

...
44
Panel Cover BS-89234

...
45
HHCS, M6-1.0 X 80 BS-83601GS

...
46
Screw, M8 1.25 x 15, Taptite BS-83512GS

...
47
Head Bolt- M8 x 12mm BS-70124

...
48
NUT, M6 BS-49813GS

...
49
Fuel Tank BS-88366

...
50
NUT-M6 FLANGE BS-52857GS

...
51
WASHER, 5/16" Ext. Shakeproof BS-27482GS

...
52
Grounding Strap BS-15253621

...
53
MOUNT, Rubber Donut BS-87841GS

...
54
Inductor Top Mounting Bracket BS-92431

...
55
Inductor Lower Mounting Bracket BS-92417

...
56
Snap Bushing BS-23484E

...
57
PULLEY CATCHER HZT/ BS-7078298YP

...
58
Kit, Valve BS-192980GS

...
59
CAP, Fuel Tank BS-846987

...
60
SKID PLATE BS-5045771B

...
61
Panel Decal BS-88949

...
62
Decal-Magnet Housing Warning BS-88865

...
63
Cradle Logo Decal BS-88951

...
64
Cradle Instructions Decal BS-89072

...
65
Lockwasher- M6 BS-26850

...
66
SAFETY WALK BS-5045757

...
67
CLAMP, Hose 13/32" BS-48031GGS

...
68
Woodruff Key BS-82774

...
69
Fuel Hose BS-82580C

...
70
Screw- 5/16"-18 BS-88289

...
71
NUT, FLANGE LOCK - M6 BS-77395GS

...
72
Conical Washer- M16 BS-83312

...
73
Hex Nut- M16-1.50 BS-81810

...
75
C-Core Inductor BS-93633

...
76

Wiring Diagram

...

No Parts Available for this Schematic

...
...
...
Processing